@GlanOI"I® agilo el

o g ——

MANUAL SALT & GRIT SPREADER

Operating Instructions




f : MAWUA:W

"'M@

OPERATING INSTRUCTIONS

FOR THE GLASDON "CRUISER MANUAL 50" SALT AND GRIT SPREADER

CONTENTS

Photograph Front Cover
Confents

Speed Restraints

General Description

Patents

The Spreading Mechanism and Adjustment
How It Works : A Schematic Drawing (Fig. 1)
Adjustment of the Flap (including Fig. 2)
Emptying the Hopper

Travelling Position of the Spreader

The Handle

The Rear Stand and Front Rests

Mounting Kerbs

The Use of a Shovel

The Shovel Rest

Exploded View of Cruiser Manual 50 and Parts List (Fig. 3)
Drive and Belt

Belt Specification

Belt Removal

Belt Fitting

Belt Tension and Adjustment

Wheels and Tyres

Rims

Tyres

Tyre Pressures

Before-Use Check List

Lubrication (Fig 4)

Maintenance

Ordering Spares

Spares for the Cruiser Manual 50

Specification of the Cruiser Towable 80 and 150 Gritters
Specification of the (Manual) Cruiser Manual 50

0 O O o o o o 0 o o o o O U h O U O B BB s w M

10
1M&12
13

Rear Cover



MANUA Lﬂ

i W@

SPEED RESTRICTION

The tyres and machine have been designed to operate at walking pace, ie from
approximately 3 1o 5 Kph (2 to 3 Mph) with full pay load.

General Description

Cruiser gritting machines are available in two sizes with different widths of spread

and hopper capacities, the Manual 50 and the Towable 80, which include the
patented Minimax spreading machanism. The rate of spread can be adjusted
between 0 and 500 gms/M sq and once set the spread remains virtually constant
irespective of the speed. It will spread a wide range of materials such as sand, gravel,
grit, salf, calcium chloride, mixtures and others. A large variance in particle size and
moisture content will be tolerated. The Cruiser Towable 80 can be coupled to a Mini
Tractor using its 3 point hitch. A specification sheet for the Cruiser Towable 80 can

be found on Page 13.

The major difference between the larger gritting machines is the fact that the manual
Cruiser is pushed rather than towed, so that the paddles and hence spreading occurs
at the front (as opposed to the rear) of the machine, thus aiding traction, and comfort
by noft spreading directly into the operator’s shoes. The direction of Paddle Shaft
Rotation has also been reversed compared to the towed machines by employing a
round hollow section Split Belt in a figure of eight configuration.

PATENTS: FOR THE GLASDON MINIMAX™ MECHANISM ARE HELD IN THE
FOLLOWING COUNTRIES

Austria NR 370160, Belgium 871130, Canada 1121839, Czechoslovakia 219869, Denmark 143292 and 141175,
East Germany 139612, France 7828993, Hungary PF3601369, Italy 1099357, Norway 152662, Sweden 78099181,
Switzerland P6335998, UK GB 2005973B, USA 4387855, West Germany P2843412-0.

1



The Cruiser Spreading Mechanism (See Figure 1)

When pushed one wheel (1) drives a shaft (2) with helically mounted cams (3) which act on leaf springs (4) fo
produce a ripple motion within the rubber sheet (5) forming one wall of the hopper causing the grit/salf to fall to
the hopper bottom and be lifted into the dispensing trough created by the flap (6) where rotating rubber
paddles push the material over the edge of the flap (6) from which it falls by gravity to the ground.

The twin bladed paddies (8) are mounted on the paddle shaft (7) at 45 deg. to one another, resulfing in the
characteristic chevron pattern of spreading at speeds of up to 6.5 kph (4 mph). The paddle shaft (7) runs in nylon
bushes and is driven by a round belt and pulley wheels from the cam shaft (2). The paddies are flexible to allow
stones and hard objects to pass through without jamming.

The spreading rate can be adjusted by moving the Spreading Adjustment Lever (10) through one of 6 positions.
The Lever (10) rotates the spreading Adjustment Shaft (9) which raises or lowers the leaf springs (4) underneath
the Rubber Sheet (5) thus changing the amount of spring movement and consequently the quantity of material
liffed above the Flap ().

Spreading adjustment

I Stand at the rear of the machine, with the right thigh resting against the rear hopper panel.

2. Place one hand on the Adjustment Handle keeping a firm hold. Take particular care when the hopper
is completely empty as it may easily tilt forward or back. A small amount of grit salt will overcome
this tendency.

J. Lift the spring loaded plunger arm with your free hand., until the arm is clear of the notfch, then turn it
through half a  revolution. The Plunger is disengaged and both hands are free to operate the
Adjustment Handle,

CAUTION : The Adjustment Handle acts on powerful springs, thus the Handle can move with
considerable force, if unrestrained, when the Plunger is disengaged.

4, Move the Handle to select the appropriate spread rate from one of six settings:

i For maximum spread push the handle towards the front of the machine approximately 500 gms/m2.
(Max sefting)

i, For travelling from site to site but NOT gritting, select the off position by pulling the handle towards the
rear of the machine  (this lifts the springs off the cams and requires a strong pull).

ii, There are a further 4 spead rafe positions. At first we suggest selecting a medium position, such as
number 3.

5. Turn the Plunger Arm so that it re-enters the Notch. Press firmly down whilst rotating if from side to
side untilthe Pegis securely located in the selected hole and the arm rests af the bottom of thenotch.



FIG 1. HOW IT WORKS : A SCHEMATIC DRAWING

SISICIOIOICICICICIONS)

DRIVE WHEEL

CAM AXLE

CAM BEARINGS

LEAF SPRINGS

RUBBER SHEET

FLAP (CLOSED)

PADDLE SHAFT

RUBBER PADDLES

SPREAD ADJUSTMENT SHAFT
SPREAD ADJUSTMENT LEVER

FLAP 6 OPEN : FOR EASE OF EMPTYING
AND CLEANING HOPPER

TYPICAL SPREAD PATTERN



Adjustment of Flap

In order to avoid unnecessary waste of material the Flap (1) must be pressed sufficiently up against the rubber
sheet (2) which is 3-4 mm longer than the leaf springs (3). This should be checked every time before use as a
stone or foreign object could become wedged causing material loss. Adjustment is made by turning the
adjustment nut (4) on the locking rod (5) towards the keyhole bracket (8). The lock nut (7) should be tightened
against the adjustment nut (9), using two spanners, to aid security whilst spreading.

FIG.3 SCHEMATIC DRAWING SHOWING FLAP CONTROLS AND ADJUSTMENT

TO OPEN FLAP
& EMPTY HOPPER PADDLE
(2) RUBBER PLATE A~

DR

(5) rOD FOR FLAP

X st

I
(6) FLAPHANDLE l
—™

L2

(4) ADJUSTMENT NUT O 5@ FLAP ARM

@ LOCK NUT i FLAPIN OPEN POSITION
" TOEMPTY HOPPER
@ LEAF SPRING

@ FLAP (IN CLOSED POSITION)

To empty the hopper

Standing af the rear of the machine:

1. Using the Spread Adjustment Handle, select the EMPTYING Postion (ie allow the handle to rest against the front
end of the Adjuster Rail) this lowers the springs and Rubber Sheet.

2. Lift the flap handle (located between the hopper and wheel on the right hand side) free of the keyhole and
pull towards you. The Flap is now opened, ie it is pointing downwards. See Fig. 3.

NOTE:

A - Always close the Flap before setting off, by pushing the handle forwards and engaging the nuts against the
keyhole bracket. An open flap would cause excessive wear to the paddies.

B - When the spreader is empty the spread adjustment lever should always be set in the OFF position (push flop
lever forwards) to avoid excessive wear of the leaf springs, cams and flap.

C - Do not forget to empty the hopper each time after use as any material left in the hopper may freeze,
causing possible damage and/or corrosion

Travelling position of the spreader

The upper edge of the hopper must always be horizontal except in the case of especially dry materials when the
spreader should lean a little backwards.



THE HANDLE

For manoeuvring when not gritting, the handle allows the operator to push or pull by holding either the
handgrips or the cross bar. Some operators may prefer to pull the machine in a horse and carriage manner
when going up ramps or gradients, however we would strongly recommend that this method is not employed
when going down gradients and that the operator always walks behind the machine when going downhill.

THE REAR STAND AND FRONT SUPPORTS

The machine is designed so that it may be filted either:

1. Forwards to rest on the front supports or

2. Backwards to sit on the rear stand.

It is envisaged that most operators will prefer fo allow the machine fo come to rest on the front supports.

To set off hold the handgrips, place one foot on the rear stand and press down until the hopper becomes level
with the ground.

NOTE: The Rear Stand also acts as a safety stop o prevent the machine from falling onto the operator. The
stand has a high ground clearance for mounting kerbs.

MOUNTING KERBS

It is recommended that the machine is pulled backwards when mounting kerbs.

THE USE OF A SHOVEL

Whilst the machine is highly manoeuvrable and able to gain access fo relatively restricted areas, there are
occasions when the operator may prefer to use a shovel. For this reason a shovel rest is provided.

NOTE: We do nof recommend the use of a shovel larger than size 4.

THE SHOVEL REST

When the hopper is full or part full, a shovel may be simply pushed into the Grit/Salf with its handle resting
against the crossbar,

When the hopper is empty, a shovel may be carried by:

1. Inserting the blade in between the restraint bar and the hopper
(note: the upper face of the shovel should face forwards).

2. Allow the blade to jam in between the stand and the stand retention bar.



ITEM DECRIPTION Ho.OFF  COMMON
MINIMAX
1 HOPPER 1 NO
2 CAM AXLE 1 N0
3 AXLE BEARING 2 NO
4  CAM AXLE PULLEY 1 NO
5  CUSHION WHEEL 1 NO
6 PADDLE SHAFT 1 NO
7  RUBBER PADDLE 5 YES
8 PADDLE STRAP 5 YES
9 PADDLE SHAFT BEARING 2 NO
10 PADDLE SHAFT SPACER 1 N
11 PADDLE SHAFT PULLEY 1 YES
12 DRIVE BELT 1 NO
13 BELT GUARD 1 NO
14 SPREAD ADJUSTMENT SHAFT 1 NO
15 ADJUSTER BRACKET 1 NO
16 SPREAD ADJUSTMENT HANDLE 1 NO
17 SPIROL PIN @43 x 20 2 YES
18  ENGAGEMENT PIN 1 YES
19 ENGAGEMENT PIN CHANNEL 1 YES
20 FLAP 1 NO
21 FLAP ARM 1 YES
22 FLAP HANDLE 1 N0
23 RUBBER SHEET 1 NO
24 LEAF SPRING 5 YES
25 RETENSION BAR 1 NO
26 HANDLE 1 NO
27 STAND 1 N0
28 PNEUMATIC WHEEL (OPTIONAL) 1 NO
29 FREEWHEEL AXLE SPACER 1 NO
30 CAM BEARINGS 5 YES
31 CIRCLIP 020 TYPE D1400 1 YES
32 SPRING FOR PLUNGER 1 YES
33 SPLIT PIN 92 x 30 1 YES
34 FLAP HANDLE GRIP 1 YES
35 RUBBER HANDGRIP GP52 3 YES
36 END PLUGS 4 NO
37 METAL SPACERS 8 NO
38 M6 ROUND HEAD POSI-DRIVE 2 NO
39 SERIAL NUMBER PLATE 1 NO
40 POP RIVET 4 YES
41 SPREAD RATE LABEL 1 NO
g FLAP CONTROL LABEL 1 YES
44 CRUISER LABEL 2 N
45 CUSHION WHEEL (FREEWHEEL) 1 NO
46 DRIVE BELT FASTENER 1 NO
47 PLUNGER HANDGRIP 1 YES
48 PNEU WHEEL FREEW'L (OPT) 1 NO
49 M6 WASHER BZP *C’ FORM 2 NO
50 M8 WASHER BZP 'C' FORM 36 YES
51 M12 WASHER BZP 10 YES
52 M20 WASHER BZP 2 YES
53 PLASTIC WASHER 5 NO
54
55 PENNY WASHER 5 YES
56 DRIVE WHEEL AXLE SPACER 1 NO
57 M8 WASHER BZP ‘B’ FORM 10 YES
58 M6 x 10 CS SET SCREW 4 YES
59 M6 x 15 SOCKET SET SCREW 2 YES
g? M6 x 16 ROOFING BOLT BZP 5 YES
62 M6 x S0 HEX SET SCREW 3 YES
63 MB x 10 HEX SET SLOT NYLON 1 NO
64 M8 x 20 ROOFING BOLT BZP 7  YES
gg M8 x 25 ROOFING BOLT BZP 3  YES
67 M8 x 25 HEX SET SCREW 5 YES
68 MB x 25 HEX PATCH BOLT 1 N
69 M8 x 40 HEX SET SCREW 8 YES
70 M12 x 40 HEX SET SCREW 1 YES
;; M12 x 35 HEX SET SCREW 4 NO
;3 M6 NYLOC NUT 8 YES
4
75 MB NYLOC NUT 25 YES
@ 76 M12 HEX NUT BZP 2 YES
P w 77 M12 NYLOC NUT 4 NO

MANUAL SALT & GRIT SPREADER

6 7

3



DRIVE AND BELT

The Cruiser: The Cam axle is directly driven by the
Fixed Wheel. The paddle shaft (with rubber paddles) is
belt driven via a 'z section pulley mounted by both
the cam axle and paddle shaft,

The belt: is a round hollow section plastic belt, joined
with a foothed fastener, similar to the emergency fan
belt principle, and is assembled in a figure of eight
configuration fo reverse the direction of rofation.

BELT SPECIFICATION

Diameter 8 mm "Redthane” by Fenner.

The belt is cut 7% shorter than the mean
circumference to allow for stretch when fitted,
eg 687 mm less 7% = 639 mm.

BELT REMOVAL

The belt is easily removed by one of 2 methods:

A if belt is fo be shorfened

1. Remove the Belt Guard.

2. Cut the belt next fo the fastener.

or

B if the belf fo be saved af existing size for refitment
1. Remove the Drive wheel.

2. Remove the Belt Guard.

3. Roll belt over the Paddle Shaft Pulley.

4. Remove the belf from the cam Axle Pulley.

BELT FITTING

The flexible belt is easily fitted by:

1A. Place a joined sized belt over the cam axle pulley
(drive wheel removed).

or

1B. Thread one end of a sized belt around the cam
axle pulley (drive wheel left insifu) and join with
fastener.

2. Twist info figure of eight.

3. Roll over paddle shaft pulley.

4. Replace belt guard.

5. Replace drive wheel (if removed).

NOTE: When sefting off, the belf will stretch, before
starting fo drive the Paddle Shaft (ie the lafter will
appear fo stick momentarily) after which the belt will
resume its normal length.

BELT TENSION

The flexible round hollow section permits the belt to sit
deeper in the pulley giving improved drive through a
greater range of tension. If the belt does not drive
(assuming both shafts are freely running and the pulleys
and drive wheel are secure) then it may be shortened
by cutting the belt close to the metal fastener, removing
the short stub of belt remaining on the fastener (by
slifting horizontally) and reassembling.

Under No circumstances attempt fo increase belt
tension by making an extra twist in the belt, as this not
only reverses the drive making the speading mechanism
Virtually inoperable, but grossly increases belt friction to
an unacceptable level.

WHEELS AND TYRES

IMPORTANT: The tyres and machine have been
designed to function at walking pace ie 6.5 kph (4 mph)
with a maximum load of 300 kg per wheel/rim.

RIMS:
Steel Hub: 73 mm deep with 1" Bore Sintered Bearing.

Freewheel Side: Pack with grease and use a gun on
grease nipple.

Note: The Slotted hub is placed on the inside.
Drive Wheel Side: The Slotted hub faces outwards.

TYRES:

Cushioned:
BWS BAR 330, 330mm Solid Rubber Bar Tread.

Pneumatic:
BWS 350-8 604, 350mm x 95mm Pattern Tread.

Heavy duty 4 Ply Tread. 2 Ply Side Wall.
Maximum Load 170 kg (374 lbs).

TYRE PRESSURES: 2.48 bar (36 PSI) Cold.



BEFORE USE CHECK LIST

. Tyres Inflated/functional, wheels securely attached.

2. Flap fully closed and sealing against the rubber sheet with no stones or obstructions.

3. All appropriate parts lubricated and moving freely.

4. All fostenings secure.

5. Drive belt correctly tensioned and working (ie do paddies turn when the machine is pushed).
6. Spread Adjustment lever on the OFF position.

Spreading

1. Flap fully closed.

2. Hopper full of grit/salt,

3. Spreading adjustment lever in ON positions with engagement peg employed.

Lubrication

All moving joints must be lubricated after every week of operation. Grease nipples are located on the paddle
shaft bearings, the free wheel hub, and main axle bearings. Particular attention should be paid to the
lubrication of the axle cam bearings.

FIG 6. LUBRICATION POINTS

GREASE

OIL

GREASE
OIL

\_CAM AXLE REMOVED

Maintenance
Affer use:

1. The spreader should be thoroughly cleaned and any salt removed from the hopper.

2. General lubrication of all lubrication points.

3. Scratches, if any, in the coating should be treated.

4. The spreader should be covered if it is to be kept outdoors.

5. When not in use for some time protect by applying a rust inhibitor such as Shell Ensis Fluid 256.
Never use oil or grease on rubber parts (fyres, rubber plate, rubber paddles, efc.)

9



ORDERING SPARES

Please quote the following:

1.  THE MODEL ; eg "Cruiser”
2. THE SERIAL NUMBER : To be found on the Serial Number Plate which is located on the rear
nearside of the hopper.
3. THECOMPONENT NAME/S See Figure 4 page 6 and 7. Also check
AND ITEM NUMBER/S : availability pages 11 to 12.
4.  THE QUANTITY ; eg Cruiser Serial No 2001
One x Cam bearing Kit No 30

One x Drive Belt Kit No 12
NOTE: Some items, particularly small parts are only available in kifs.

10



SPARES FOR THE GLASDON CRUISER MANUAL 50

SALT AND GRIT SPREADER [ denotes special parts

[TEM DESCRIPTION () denotes common ports

SA-2 % denotes a factored part
CAM AXLE

@25 X 782 mm Axle and Cam Axle Lugs
(3)* AXLE BEARING/HOUSING x 1 PAIR
c/w (@1) M12x 35 HexSet Screws x 4 off
(51 M12 Split Washers BZP x 8 off
@7 M12Nyloc Nuts x 4 off
@30)* CAM BEARING KIT: x 5 OFF
c/w (7) M8 Washer BZP ‘B’ form x 10 off
é7) M8 x 25 Hex Set Screw BZP x 5 off
@@5) M8 Nyloc Nut x5 off
WHEEL KIT: CUSHION TYRE AND RIM x1off
[5) DRIVE WHEEL (Slotted) (@) FREE WHEEL
c/w M6x50 Hex Set Screw  (73) M6 Nyloc Nut @9) M6 BZP Washer 'C' Form x2 off
(5 DRIVE WHEEL AXLE SPACER  [29) FREE WHEEL AXLE SPACER
(88) MB8x25 Hex Patch Bolt  (68) M8 BZP Washer ‘C' Form x1 off (§3) Plastic Washer x5 off
WHEEL KIT: PNEUMATIC TYRE VALVE AND RIM x1off
[28) DRIVE WHEEL (Slotted) FREE WHEEL
c/w (62) Méx50Hex Set Screw (73) M6 Nyloc Nut @9) M6 BZP Washer 'C' Form X2 off
(59) DRIVE WHEEL AXLE SPACER  (29) FREE WHEEL AXLE SPACER
8 MB8x25 Hex Patch Bott (60) M8 BZP Washer 'C' Form x1 off §3) Plastic Washer x5 off
PULLEY KIT: CAM AXLE PULLEY @75 x @25 BORE
PADDLE SHAFT PULLEY @75 x @20 BORE
c/w (89 Socket Hex Set Screw M6 x 15 2 off

SA-3

QB

@ PADDLE SHAFT
@20 x 572 mm c/w (7) Inner Paddies x 3 off
Outer Paddles x 2 OFF Paddle Shaft Spacer x 1 off
62) M20 Plain Washer BZP x 1 off
@1) Circlip 020 Type D1400x 1 off

@ PADDLE SHAFT BEARINGS x 2 OFF

®* DRIVE BELT SET: @8 x 639 mm Redthane Belt c/w
@9* @8 Redthane Fastener

@ BELT GUARD
c/w (80 M8 Plainwasher BZP CForm,
é3) M8 x 10 Nylon Slofted Hex Set  Screw

11



A-4

SPREAD ADJUSTMENT HANDLE

575 mm x 35 x 20

PLUNGER KIT

clw

@ Lower Plunger Guide Upper Plunger Guide
@2 Plunger Spring M6 CS x 10 Set Screws x 4 off
M6 x 50 Hex Set  Screw x 1 off

@3 M6 Nyloc Nut 38) Rubber Handgrip

@) Plunger Handgrip

SA-5
200 FLAP

142 mm x W 525 mm x 19 mm c/w
M12 x 40 Hex Set Screw

SA-6

23  RUBBER SHEET
W 526 mm x 495 mm x 4.5 mm

(2d)  LEAFSPRING x 50H c/w
M6 x 16 Roofing Bolt BZP x 5 off
68) Penny Washer 025 x 5 off
@3 M6 Nyloc Nut x5 off
é4) M8 x 20 Roofing Bolt BZP x 7 off
60 M8 Washers BZP CForm x 13 off
65 M8 x 25 Roofing Bolt BZP x 3 off
(5)M8 Nyloc Nutsx 10 off

A-7
2] STAND

499 mm x 520 mm x 37 mm c/w

@7 Spacers for M8 OD 11 x 24 mm x 4 off
M8 x 40 Hex Set Screws x 4 off

@5) M8 Hex Nyloc Nuts x 4 off

M8 CForm Washers BZP x 8 off

End Plugs x 2 off

®@ B

12



Grit/Salt
e s, Spreaders

OVERALL LENGTH 1630mm————",

| HOPPER ~ ADJUSTABLE
E- 800mm PIN HITCH

ol 685mm TO 780mm
w

644 mm

ADJUSTABLE TO

-——

145 mm CLEARANCE

BALL HITCH OPTION AVAILABLE

OVERALL WIDTH 1116 mm

TOTAL HEIGHT 772 mm

745mm
LENGTH OF SPINNING MECHANISM

LENGTH OF Hoppgg 800mm
|
|

HOPPER WIDTH 800mm

rowast rﬁﬁ CAPACITY 200 LITRES
A UNLADEN WEIGHT 85kg
1871bs

e, LADEN WEIGHT 325kg
s 715lbs
For use with 2 and 4 wheel SPREADING WIDTH 800mm

driven tractors, passenger NO. OF 50kg BAGS OF DRY
cars etc. ROCK SALTREQUIRED

(approx.)5

Towbar is available with either a ball or pin hitch. Both can DRIVE The rotating cams are located on the main axle
be extended. The Mini 80 can also be mounted on a mini assembly thus are directly driven by the road
tractor using its 3 point hitch. wheels. The rubber paddles are located on a steel

shaft running in nylon bushes driven by a rubber

WHEELS A5 x 12 pneumatic tyres on steel rims. belt and pulley wheels from the main axle.

FINISH Primer undercoat and 2 coats of bright yellow.
URGENT ORDERS!

’ NEW 24 HOUR  ORDERLINE
Ring our Sakes Dept on

2_/ 01253 600410
13

The Minimax Mechanism is protected by a British Patent.



MA NUAIﬂ

oo e CNE w@

MANUAL SALT & GRIT SPREADER

Standard Cushion Tyres

\ ) Optional Pneumatic Tyres

AN 2
Srero ey
et S °
= . o
% ~

SPECIFICATIONS

MODEL: CRUISER MANUAL 50 GRITTING SPEED: WALKING PACE 3 to 5 kph (2 to 3 Mph)
With full payload

CAPACITY: 53 LITRES (IN OFF MODE)
RATE DISTANCE AREA
SPREADING WIDTH:  500MM (0.5 METRES) SPREADING: @ 50 GMS/M2 1900 METRES = 950 M2
@ 500 GMS/M2 140 METRES = 70 M2
UNLADEN WEIGHT: 48 KG WHEELS: SUPPLIED WITH EITHER 330 MM CUSHIONED
OR 350 MM PNEUMATIC TYRES
PAYLOAD: VERY DRY SALT: 70 KG
VERY WET SALT: 90KG
FINISH: ZINC PHOSPHATE PRE-TREATMENT, POLYESTER
POWDER COATING
LADEN WEIGHT: 118-138 KG (APPROX.)
COLOUR: GOLDEN YELLOW NO.356 TO BS 361 C
NO. OF 50 KG BAGS
OF DRY ROCK SALT
REQUIRED: 1.5 BAGS

B A planned maintenance schedule of regular inspection is ®
recommended, replacing components as necessary.

® Replacement components are available direct from GLASDON, ..
Glasdon U.K. Limited

Preston New Road
BLACKPOOL
@Glamnn AND CRUISER™ ARE TRADEMARKS OR REGISTERED Lancashire
TRADEMARKS OF GLASDON GROUP OR ITS SUBSIDIARIES IN THE
UK. AND OTHER COUNTRIES Fy4 4uL

B GLASDON cannot be held responsible for claims arising from incorrect
installation, unauthorised modifications or misuse of the product.

Tel:  (01253) 600410

Issue 3 Nov. 2005 Stock no. CO00/0036 Fax: (01253) 792558
©Copyright Nov. 2005 e-mail: sales@glasdon-uk.co.uk
Glasdon reserve the right to alter specification without prior notice. www.glasdon.com

14



